
S
P

A
R

E
 P

A
R

T
S

 C
A

T
A

L
O

G
U

E

DISPENSERS
Spare parts catalogue code DPX-X 12/06



SPARE PARTS CATALOGUE DPX-X GLOBAL

DRESSER WAYNE PIGNONE RESERVE THEMSELVES THE RIGHT OF CHANGING, AT ANY TIME AND WITHOUT FURTHER 
NOTICE, THE TECHNICAL PARTICULARS OF THE PARTS CONTAINED IN THIS CATALOGUE.

FAILURE BY THE PART OF THE CUSTOMER TO USE DRESSER WAYNE PIGNONE SPARE-PARTS, EXEMPT THE SOCIETY FROM 
ANY RESPONSABILITY FOR INDEMNITY ON CLAIMS.

THE ORDERS OF THE SPARES MUST INCLUDE THE DRESSER WAYNE PIGNONE P/N SHOWN IN THE PARTS LISTS, LEAVING 
OUT THE ITEM POSITION NUMBER IN THE ILLUSTRATING FIGURE.
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Pos. Part number Description Note

DPX-X 11-21*P FRAME

TLO1533903 FRAME DPX-X 2202-H (WAYNE'S GROUP)(TALAMONA ONLY)

1 WT001493 SUPPORT SUCTION HYDRAULICS 2 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

6 WT001646 SUPPORT JUNCTION BOX

7 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

8 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

9 WB000229-0003 LOCK NUT M6 ISO 7040

10 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

11 WT001572-0001 BASE 11-21 JET BLACK RAL 9005 GLOSS 70

12 WT001529 SUPPORT L-SHAPE 11-21 VERSION

13 WT001589-0001 SUPPORT U-SHAPE 1 PLACE, LOWER

14 WT001587-0001 SUPPORT U-SHAPE, 1 PLACE , UPPER

15 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

16 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

17 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

18 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

19 WT000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

20 WT000716 WASHER UNI6592 6.4 X 12,5-R40P

21 WT000228-0004 NUT M8

22 WT000687 WASHER LOCK M8

23 WT001974 BUSHING ADJUSTING - (WT001974)

24 WT000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

25 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

26 WT001657 HINGE FOR FRONT PANEL

27 WT000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

28 WT000228-0003 NUT, M6

29 WT000716 WASHER UNI6592 6.4 X 12,5-R40P

30 WT000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

31 WT001520-0001 SUPPORT FLAT SIDE B

32 WT001520-0002 SUPPORT FLAT SIDE A

33 WT001649 SUPPORT FOR KEY LATCH

34 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

35 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

36 WT000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

37 WT001652-0001 FRONT PANEL 1 NOZZLE STAINLESS STEEL

38 TLO63766 GLOBAL VISTA GLASS STOP STRING 

39 WT000229-0002 LOCK NUT, M4 H=5mm

40 WT000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

41 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

42 WT000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

43 WT000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

44 WT000228-0006 NUT ISO4032 - M10 - 6

45 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043

46 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

47 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)
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DPX-X 11-21*P FRAME
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Pos. Part number Description Note

DPX-X 11-21*P FRAME

48 WT000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

49 WT000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

50 WT000228-0006 NUT ISO4032 - M10 - 6

51 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

52 WT000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

53 WT002597 WASHER PLAIN



7

DPX-X 11-21*P FRAME
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Pos. Part number Description Note

DPX-X 11-21*D FRAME

TLO1533904 FRAME DPX-X 2202 S-H REMOTE VERSION (TALAMONA ONLY)

1 WT001503 SUPPORT REMOTE HYDRAULICS 2 MODULES

2 WT001517 SUPPORT LATERAL FOR REMOTE HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

5 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

6 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

7 WT001646 SUPPORT JUNCTION BOX

8 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

9 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

10 WB000229-0003 LOCK NUT M6 ISO 7040

11 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

12 WT001572-0001 BASE 11-21 JET BLACK RAL 9005 GLOSS 70

13 WT001529 SUPPORT L-SHAPE 11-21 VERSION

14 WT001589-0001 SUPPORT U-SHAPE 1 PLACE, LOWER

15 WT001587-0001 SUPPORT U-SHAPE, 1 PLACE , UPPER

16 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

17 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

18 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

19 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

20 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

21 TWB000716 WASHER UNI6592 6.4 X 12,5-R40P

22 WB000228-0004 NUT M8

23 WB000687 WASHER LOCK M8

24 WT001974 BUSHING ADJUSTING - (WT001974)

25 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

26 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

27 WT001657 HINGE FOR FRONT PANEL

28 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

29 WB000228-0003 NUT, M6

30 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

31 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

32 WT001520-0001 SUPPORT FLAT SIDE B

33 WT001520-0002 SUPPORT FLAT SIDE A

34 WT001649 SUPPORT FOR KEY LATCH

35 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

36 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

37 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

38 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

39 WT001652-0001 FRONT PANEL 1 NOZZLE STAINLESS STEEL

40 TLO63766 GLOBAL VISTA GLASS STOP STRING

41 WB000229-0002 LOCK NUT, M4 H=5mm

42 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

43 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

44 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

45 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

46 WB000228-0006 NUT ISO4032 - M10 - 6

47 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043
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Pos. Part number Description Note

DPX-X 11-21*D FRAME

48 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

49 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

50 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000228-0006 NUT ISO4032 - M10 - 6

53 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

54 WT002597 WASHER PLAIN
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Pos. Part number Description Note

DPX-X 33-330* P FRAME

TLO1533906 FRAME DPX-X 1303 (WAYNE GROUP)(TALAMONA ONLY) 

1 WT001495 SUPPORT SUCTION HYDRAULICS 3 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

6 WT001646 SUPPORT JUNCTION BOX

7 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

8 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

9 WB000229-0003 LOCK NUT M6 ISO 7040

10 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

11 WT001574-0001 BASE 33-33, JET BLACK RAL9005

12 WT001533 SUPPORT L-SHAPE 33-33 VERSION SIDE A

13 WT001535 SUPPORT L-SHAPE 33-33 VERSION SIDE B

14 WT001589-0003 SUPPORT U-SHAPE 3 PLACES, LOWER

15 WT001587-0003 SUPPORT U-SHAPE, 3 PLACES , UPPER

16 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

17 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

18 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

19 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

20 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

21 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

22 WB000228-0004 NUT M8

23 WB000687 WASHER LOCK M8

24 WT001974 BUSHING ADJUSTING - (WT001974)

25 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

26 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

27 WT001657 HINGE FOR FRONT PANEL

28 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

29 WB000228-0003 NUT, M6

30 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

31 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

32 WT001520-0001 SUPPORT FLAT SIDE B

33 WT001520-0002 SUPPORT FLAT SIDE A

34 WT001649 SUPPORT FOR KEY LATCH

35 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

36 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

37 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

38 WT001652-0003 FRONT PANEL 3 NOZZLES STAINLESS STEEL

39 WT001707-0003 FRONT PANEL 3 NOZZLES BLIND S.STEEL

40 TLO63766 GLASS STOP STRING GLOBAL VISTA

41 WB000229-0002 LOCK NUT, M4 H=5mm

42 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

43 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

44 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

45 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

46 WB000228-0006 NUT ISO4032 - M10 - 6

47 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043
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Pos. Part number Description Note

DPX-X 33-330* P FRAME

48 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

49 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

50 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000228-0006 NUT ISO4032 - M10 - 6

53 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

54 WT002597 WASHER PLAIN
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DPX-X 33-330* P FRAME
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Pos. Part number Description Note

DPX-X 33-33* P FRAME

TLO1533902 FRAME DPX-X 2306 (WAYNE GROUP)(TALAMONA ONLY)

1 WT001495 SUPPORT SUCTION HYDRAULICS 3 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

6 WT001646 SUPPORT JUNCTION BOX

7 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

8 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

9 WB000229-0003 LOCK NUT M6 ISO 7040

10 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

11 WT001574-0001 BASE 33-33, JET BLACK RAL9005

12 WT001533 SUPPORT L-SHAPE 33-33 VERSION SIDE A

13 WT001535 SUPPORT L-SHAPE 33-33 VERSION SIDE B

14 WT001589-0003 SUPPORT U-SHAPE 3 PLACES, LOWER

15 WT001587-0003 SUPPORT U-SHAPE, 3 PLACES , UPPER

16 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

17 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

18 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

19 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

20 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

21 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

22 WB000228-0004 NUT M8

23 WB000687 WASHER LOCK M8

24 WT001974 BUSHING ADJUSTING - (WT001974)

25 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

26 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

27 WT001657 HINGE FOR FRONT PANEL

28 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

29 WB000228-0003 NUT, M6

30 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

31 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

32 WT001520-0001 SUPPORT FLAT SIDE B

33 WT001520-0002 SUPPORT FLAT SIDE A

34 WT001649 SUPPORT FOR KEY LATCH

35 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

36 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

37 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

38 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

39 WT001652-0003 FRONT PANEL 3 NOZZLES STAINLESS STEEL

40 TLO63766 GLOBAL VISTA GLASS STOP STRING

41 WB000229-0002 LOCK NUT, M4 H=5mm

42 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

43 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

44 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

45 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

46 WB000228-0006 NUT ISO4032 - M10 - 6

47 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043
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Pos. Part number Description Note

DPX-X 33-33* P FRAME

48 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

49 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

50 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000228-0006 NUT ISO4032 - M10 - 6

53 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

54 WT002597 WASHER PLAIN



19

DPX-X 33-33* P FRAME
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Pos. Part number Description Note

DPX-X 33-43* P FRAME

TLO1533907 FRAME DPX-X 2406 (WAYNE GROUP)(TALAMONA ONLY)

1 WT001497 SUPPORT SUCTION HYDRAULICS 4 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

6 WT001646 SUPPORT JUNCTION BOX

7 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

8 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

9 WB000229-0003 LOCK NUT M6 ISO 7040

10 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

11 WT001575-0001 BASE 33-43, JET BLACK RAL9005

12 WT001537 SUPPORT L-SHAPE 33-43 VERSION SIDE A

13 WT001538 SUPPORT L-SHAPE 33-43 VERSION SIDE B

14 WT001589-0003 SUPPORT U-SHAPE 3 PLACES, LOWER

15 WT001587-0003 SUPPORT U-SHAPE, 3 PLACES , UPPER

16 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

17 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

18 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

19 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

20 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

21 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

22 WB000228-0004 NUT M8

23 WB000687 WASHER LOCK M8

24 WT001974 BUSHING ADJUSTING - (WT001974)

25 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

26 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

27 WT001657 HINGE FOR FRONT PANEL

28 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

29 WB000228-0003 NUT, M6

30 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

31 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

32 WT001520-0001 SUPPORT FLAT SIDE B

33 WT001520-0002 SUPPORT FLAT SIDE A

34 WT001649 SUPPORT FOR KEY LATCH

35 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

36 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

37 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

38 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

39 WT001652-0003 FRONT PANEL 3 NOZZLES STAINLESS STEEL

40 TLO63766 GLOBAL VISTA GLASS STOP STRING

41 WB000229-0002 LOCK NUT, M4 H=5mm

42 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

43 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

44 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

45 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

46 WB000228-0006 NUT ISO4032 - M10 - 6

47 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043
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DPX-X 33-43* P FRAME
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Pos. Part number Description Note

DPX-X 33-43* P FRAME

48 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

49 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

50 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000228-0006 NUT ISO4032 - M10 - 6

53 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

54 WT002597 WASHER PLAIN



23

DPX-X 33-43* P FRAME
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Pos. Part number Description Note

DPX-X 44-44* D FRAME

TLO1533901 FRAME DPX-X 2408 (REMOTE VERSION)(TALAMONA ONLY) 

1 WT001507 SUPPORT REMOTE HYDRAULICS 4 MODULES

2 WT001517 SUPPORT LATERAL FOR REMOTE HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

5 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

6 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

7 WT001646 SUPPORT JUNCTION BOX

8 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

9 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

10 WB000229-0003 LOCK NUT M6 ISO 7040

11 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

12 WT001576-0001 BASE 44-44, JET BLACK RAL9005

13 WT001541 SUPPORT L-SHAPE 44-44 VERSION, SIDE A

14 WT001543 SUPPORT L-SHAPE 44-44 VERSION, SIDE B

15 WT001589-0004 SUPPORT U-SHAPE 4 PLACES, LOWER

16 WT001587-0004 SUPPORT U-SHAPE, 4 PLACES , UPPER

17 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

18 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

19 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

20 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

21 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

22 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

23 WB000228-0004 NUT M8

24 WB000687 WASHER LOCK M8

25 WT001974 BUSHING ADJUSTING - (WT001974)

26 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

27 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

28 WT001657 HINGE FOR FRONT PANEL

29 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

30 WB000228-0003 NUT, M6

31 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

32 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

33 WT001520-0001 SUPPORT FLAT SIDE B

34 WT001520-0002 SUPPORT FLAT SIDE A

35 WT001649 SUPPORT FOR KEY LATCH

36 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

37 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

38 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

39 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

40 WT001652-0004 FRONT PANEL 4 NOZZLES STAINLESS STEEL

41 TLO63766 GLOBAL VISTA GLASS STOP STRING

42 WB000229-0002 LOCK NUT, M4 H=5mm

43 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

44 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

45 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

46 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

47 WB000228-0006 NUT ISO4032 - M10 - 6
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DPX-X 44-44* D FRAME
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Pos. Part number Description Note

DPX-X 44-44* D FRAME

48 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043

49 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

50 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

51 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

52 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

53 WB000228-0006 NUT ISO4032 - M10 - 6

54 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

55 WT002597 WASHER PLAIN
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DPX-X 44-44* D FRAME
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Pos. Part number Description Note

DPX-X 44-44* P FRAME

TLO1533900 FRAME DPX-X 2408 (WAYNE GROUP)(TALAMONA ONLY)

1 WT001497 SUPPORT SUCTION HYDRAULICS 4 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

6 WT001646 SUPPORT JUNCTION BOX

7 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

8 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

9 WB000229-0003 LOCK NUT M6 ISO 7040

10 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

11 WT001576-0001 BASE 44-44, JET BLACK RAL9005

12 WT001541 SUPPORT L-SHAPE 44-44 VERSION, SIDE A

13 WT001543 SUPPORT L-SHAPE 44-44 VERSION, SIDE B

14 WT001589-0004 SUPPORT U-SHAPE 4 PLACES, LOWER

15 WT001587-0004 SUPPORT U-SHAPE, 4 PLACES , UPPER

16 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

17 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

18 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

19 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

20 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

21 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

22 WB000228-0004 NUT M8

23 WB000687 WASHER LOCK M8

24 WT001974 BUSHING ADJUSTING - (WT001974)

25 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

26 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

27 WT001657 HINGE FOR FRONT PANEL

28 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

29 WB000228-0003 NUT, M6

30 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

31 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

32 WT001520-0001 SUPPORT FLAT SIDE B

33 WT001520-0002 SUPPORT FLAT SIDE A

34 WT001649 SUPPORT FOR KEY LATCH

35 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

36 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

37 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

38 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

39 WT001652-0004 FRONT PANEL 4 NOZZLES STAINLESS STEEL

40 TLO63766 GLOBAL VISTA GLASS STOP STRING

41 WB000229-0002 LOCK NUT, M4 H=5mm

42 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

43 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

44 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

45 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

46 WB000228-0006 NUT ISO4032 - M10 - 6

47 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043
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DPX-X 44-44* P FRAME
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Pos. Part number Description Note

DPX-X 44-44* P FRAME

48 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

49 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

50 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000228-0006 NUT ISO4032 - M10 - 6

53 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

54 WT002597 WASHER PLAIN
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DPX-X 44-44* P FRAME
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Pos. Part number Description Note

DPX-X 44-54* P FRAME

TLO1533905 FRAME  DPX-X 2508 (GRUPPI WAYNE)(TALAMONA ONLY)

1 WT001499 SUPPORT SUCTION HYDRAULICS 5 MODULES

2 WT001515 SUPPORT LATERAL FOR SUCTION HYDRAULICS

3 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

4 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

5 WT001511 SUPPORT SUCTION HYDRAULICS, 44-54 VERS.

6 WT001513 SUPPORT U-SHAPE CENTRAL 44-54 VERSION

7 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

8 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

9 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

10 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

11 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

12 WT001644 SUPPORT LATERAL FOR JUNCTION BOX

13 WT001646 SUPPORT JUNCTION BOX

14 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

15 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

16 WB000229-0003 LOCK NUT M6 ISO 7040

17 WB000210-0003 SCREW HEXAGON SOCKET CAP M5X14

18 WT001577-0001 BASE 44-54, JET BLACK RAL9005

19 WT001545 SUPPORT L-SHAPE 44-54 VERSION SIDE A

20 WT001547 SUPPORT L-SHAPE 44-54 VERSION SIDE B

21 WT001589-0004 SUPPORT U-SHAPE 4 PLACES, LOWER

22 WT001587-0004 SUPPORT U-SHAPE, 4 PLACES , UPPER

23 WT001584 SUPPORT, BOX-SHAPE, FOR HOSE RETRACTOR

24 WT001586 SUPPORT BOX-SHAPE SIDE FRAME

25 WT001965 SCREW HEXAGON SOCKET CAP M8X16-WT001965

26 WT001696-0001 SIDE PANEL FOR BASE, JET BLACK RAL9005

27 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

28 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

29 WB000228-0004 NUT M8

30 WB000687 WASHER LOCK M8

31 WT001974 BUSHING ADJUSTING - (WT001974)

32 WB000211-0004 SCREW HEXAGON SOCKET CAP, M6 X 12

33 WT001659 SUPPORT TRAPEZOIDAL FOR FRONT PANEL

34 WT001657 HINGE FOR FRONT PANEL

35 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6x16

36 WB000228-0003 NUT, M6

37 WB000716 WASHER UNI6592 6.4 X 12,5-R40P

38 WB000232-0003 WASHER UNI6592 6.4 X 12,5 - R40P

39 WT001520-0001 SUPPORT FLAT SIDE B

40 WT001520-0002 SUPPORT FLAT SIDE A

41 WT001649 SUPPORT FOR KEY LATCH

42 WT001523 SUPPORT L-SHAPE FOR FRONT PANEL

43 WT001525 SUPPORT L-SHAPE FOR COUPLING D.BUMP

44 WT001977 TAPTITE SCREW HEXAGON FLANGE M5X10

45 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE M6

46 WT001652-0004 FRONT PANEL 4 NOZZLES STAINLESS STEEL

47 TLO63766 GLASS STOP STRING GLOBAL VISTA
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DPX-X 44-54* P FRAME
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Pos. Part number Description Note

DPX-X 44-54* P FRAME

48 WB000229-0002 LOCK NUT, M4 H=5mm

49 WB000232-0002 WASHER, PLAIN, M4, ID=4.3, OD=9, T=0.8

50 WT002037-0001 COLUMN TRAFFIC GREY B RAL7043

51 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

52 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

53 WB000228-0006 NUT ISO4032 - M10 - 6

54 WT001729-0001 SUPPORT BOX-SH. COMP.HEAD GREY RAL7043

55 WT001730-0001 SUPPORT L-SHAPE C.HEAD GREY RAL7043

56 WT002015 O-RING  T=3.53  ID=9.11   (WT002015)

57 WB000232-0005 WASHER 10,5 ITN34451 R40P UNI6602

58 WB000717 WASHER, LOCK, M10 ID=10.2,OD=18.1,T=2.2

59 WB000228-0006 NUT ISO4032 - M10 - 6

60 WB000652-0001 SCREW ESAGON SOCKET BUTTON M6x16

61 WT002597 WASHER PLAIN
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DPX-X 44-54* P FRAME



36

Pos. Part number Description Note

COMPUTER HEAD, DISPLAY AND COLUMN

3 WT002003 FRONT PANEL, SIDE A GLASS

4 WT002004 FRONT PANEL, SIDE B GLASS

6 WT002087-0001 COVER PLATE, COLUMN 

8 WB000228-0006 NUT, M10 

9 WB000229-0002 LOCK NUT, M4 

10 WB000232-0005 WASHER, PLAIN, M10 ID=10.5, OD=20, T=2

11 WB000652-0001 SCREW, HEXAGON SOCKET BUTTON, M6 x 16

12 WB000706 SCREW , M4 x 12, SLOTTED CHEESE HEAD

13 WB000717 WASHER, LOCK, M10 ID=10.2, OD=18.1, T=2.2

14 WM010841-0001 SEAL NUT, M4 L=14

15 WT000398-0001 POP RIVET, DOME HEAD, 4.0 DIAMETER , GRIP RANGE 1.5 - 3.5 CLOSED END

16 WT000498 SEALING, LEAD 

17 WT000499 SEAL CAP 

18 WT002088 LATCH FOR COLUMN PANEL

19 WT001973 PLUG 

20 WT001975 LOCK FOR TRIANGULAR KEY

21 WT001976 BUSHING PROTECTION PANEL

22 WT002006 NUT, M4 , WING NUT

23 WT002008 SCREW, HEX HEAD, M4 x 8

24 WT002009 SUPPORT, U-SHAPE FOR SEALING

25 WT002010 GASKET FOR GLASS

26 WT002011 LATCH FOR GLASS

27 WT002012 LOCK WITH TWO KEY

29 WT002036-0001 PANEL FOR COLUMN

30 WT002038 APPROVAL LABEL ATEX

31 WT002039 APPROVAL LABEL DPX-X 40 LPM

31 WT002086 APPROVAL LABEL DPX-X 90 LPM

32 WT002041 CLAMP FOR SEAL

33 WT002042 CLAMP SEAL SEAT

34 WM001845-0002 DISPLAY BOARD 1 UPD

34 WM001846-0002 DISPLAY BOARD 2 UPD

34 WM001845-0001 DISPLAY BOARD 3 UPD

34 WM001846-0001 DISPLAY BOARD 4 UPD

35 WM002205 BOARD CONNECTION

36 WM002451-0001 BOARD ELECTROMECHANICAL TOTALIZER X 1

36 WM002451-0002 BOARD ELECTROMECHANICAL TOTALIZER X 2

36 WM002451-0003 BOARD ELECTROMECHANICAL TOTALIZER X 3

36 WM002451-0004 BOARD ELECTROMECHANICAL TOTALIZER X 4

37 WT000372 SUPPORT, BOX SHAPE TOTALIZER

38 WM014341-0004 SUPPORT FOR DISPLAY AND TOTALIZER 4 UPD

39 WT001963-0001 DIAL FACE TOTALIZER (FOR PAINTING)

40 WB000209-0002 SCREW, HEXAGON SOCKET CAP, M4 x 20

41 WB000291-0003 SPACER ID=4.3, OD=8, L=6

42 WB000232-0002 WASHER, PLAIN, M4 ID=4.3, OD=9, T=0.8

43 WB000233-0002 WASHER, LOCK, M4 ID=4.3, OD=8, T=0.5

44 WB000291-0001 SPACER ID=4.3, OD=8, L=10

46 WB000407-0004 SPACER M4 x 14, HEXAGONAL
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COMPUTER HEAD, DISPLAY AND COLUMN
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Pos. Part number Description Note

PANELS

1 WT001685-0001 TOP PANEL HYDRAULICS L=1022

1 WT001685-0002 TOP PANEL HYDRAULICS L=1277

1 WT001685-0003 TOP PANEL HYDRAULICS L=526

1 WT001685-0004 TOP PANEL HYDRAULICS L=573

1 WT001685-0005 TOP PANEL HYDRAULICS L=859

2 WT001655-0001 SIDE PANEL TRAPEZOIDAL

3 WT001718-0001 COVER PLATE FOR SIDE FRAME

4 WT002469-0001 FRONT PANEL L=912 BLIND GREY RAL7043

4 WT002551-0001 FRONT PANEL L=1325  BLIND GREY RAL7043

4 WT002555-0001 FRONT PANEL L=702 BLIND GREY RAL7043

4 WT001947-0001 FRONT PANEL L=1075 BLIND

5 WT001951-0001 FRONT PANEL SIDE A L=912 4 HOSE RAL7043 WITH STICKERS DIESEL - BLU DIESEL - S. Pb. 
- BLU SUPER

5 WT001951-0002 FRONT PANEL SIDE B L=912 4 HOSE RAL7043 WITH STICKERS DIESEL - BLU DIESEL - S. Pb. 
- BLU SUPER

5 WT002466-0001 FRONT PANEL SIDE A L=702 3 HOSE RAL7043 WITH STICKERS DIESEL - S. Pb. - BLU SUPER

5 WT002466-0002 FRONT PANEL SIDE B L=702 3 HOSE RAL7043 WITH STICKERS DIESEL - S. Pb. - BLU SUPER

5 WT002466-0003 FRONT PANEL SIDE A L=702 3 HOSE RAL7043 WITH STICKERS DIESEL - BLU DIESEL - S. Pb.

5 WT002466-0004 FRONT PANEL SIDE B L=702 3 HOSE RAL7043 WITH STICKERS DIESEL - BLU DIESEL - S. Pb.

5 WT002466-0005 FRONT PANEL SIDE A L=702 3 HOSE RAL7043 WITH STICKERS - DIESEL - DIESEL - S. Pb. 

5 WT002466-0006 FRONT PANEL SIDE B L=702 3 HOSE RAL7043 WITH STICKERS - DIESEL - DIESEL - S. Pb. 

5 WT001674 FRONT PANEL SIDE A L=1075 2 HOSES RAW CODE

5 WT001677 FRONT PANEL SIDE B L=1075 2 HOSES RAW CODE

5 WT002487-0001 FRONT PANEL SIDE A L=912 1 HOSE RAL7043 WITH STICKER DIESEL 

5 WT002487-0002 FRONT PANEL SIDE B L=912 1 HOSE RAL7043 WITH STICKER DIESEL

6 WT002058-0001 SUPPORT ROLLER GUIDE 1 HOSE

6 WT002058-0002 SUPPORT ROLLER GUIDE 2 HOSE

6 WT002058-0003 SUPPORT ROLLER GUIDE 3 HOSE

6 WT002058-0004 SUPPORT ROLLER GUIDE 4 HOSE

6 WT002058-0005 SUPPORT ROLLER GUIDE 5 HOSE

7 WB000652-0001 SCREW, HEXAGON SOCKET BUTTON, M6 x 16

8 WT001654 LATCH FOR TRAPEZOIDAL  PANEL 

9 WT001975 LOCK FOR TRIANGULAR KEY

10 WT001976 BUSHING PROTECTION PANEL

11 WT001973 PLUG 

12 WT001965 SCREW, HEXAGON SOCKET CAP, M8 x 16 WHIT FLANGE

13 WT001981 LATCH FOR FRONT PANEL

14 WT002057 SPRING, RETAINER CLIP

15 WT002055 CLIP DOUBLE SHAFT

16 WT002056 PIN Dia. 6 x 59

17 WT002043 BUSHING ROLLER GUIDE HOSE 
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PANELS



40

Pos. Part number Description Note

HYDRAULIC

1 COMBINED UNIT

WM002404-0001 PUMP AND METER GASOLINE 40 LPM

WM002404-0002 PUMP AND METER GASOLINE SINGLE SIDED SIDE A 40 LPM

2 FUEL METER

WM002376-0001 DOUBLE SIDED, 40 LPM

WM002376-0002 SINGLE SIDED SIDE A, 40 LPM

3 FUEL PUMP

WM002219-0002 INTERNAL GEAR GASOLINE
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HYDRAULIC
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Pos. Part number Description Note

COMBINED UNIT - PUMP AND METER

1 WM000692 HOUSING, MACHINED, PUMP

3 WM004739-0002 COMBINED UNIT, PUMP AND METER GASOLINE S A 40 LPM - LABEL

3 WM004739-0021 FUEL PUMP, INTERNAL GEAR GASOLINE- LABEL 

5 WM000635-0001 COVER, MACHINED

6 WB000212-0001 SCREW, HEXAGON SOCKET CAP M8X20

7 WM001956 O-RING T=3.18, ID=104.8

8 WM002236 SEAL SCREW, HEXAGON SOCKET CAP, M6X16

9 WB000211-0001 SCREW, HEXAGON SOCKET CAP M6X16

21 WM002282 SEAL, V-SHAPE

23 WB000260-0001 TAPTITE SCREW, HEXAGON SOCKET CAP, M6X16

30 WM000474 FLOAT GUIDE

31 WM002234 FLOAT

32 WM000473 COVER, MOULDED

33 WM001979 O-RING T=3.5, ID=47

34 WM000611 O-RING FORMED T=4

35 WM000613 O-RING T=4.0, ID=98

36 WM001438 PLUG

37 WM002217 O-RING T=5.0, ID=21

38 WM001440 PIN

40 WM000612 O-RING T=3.5, ID=35
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COMBINED UNIT - PUMP AND METER



44

Pos. Part number Description Note

PUMP INTERNAL GEAR

1 WM000692 HOUSING, MACHINED, PUMP

4 WM004736 SEALANT LOCTITE 603

5 WB000211-0001 SCREW, HEXAGON SOCKET CAP, M6X16

6 WB000212-0001 SCREW, HEXAGON SOCKET CAP, M8X20

7 WM001956 O-RING T=3.18, ID=104.8

8 WM001420 IDLER

9 WM001426 ROTOR

10 WB000212-0001 SCREW, HEXAGON SOCKET CAP, M8X20

11 WM000700 COVER, MACHINED END CAP

12 WM001957 O-RING T=1.78, ID=37.82

13 WM001952 WASHER, PLAIN ID=15.2, OD=26, T=1.4

14 WM001953 O-RING T=3, ID=28

15 WM001430 FLOAT

16 WM001934 SEAL

17 WM001083 PLUG 1/4”

18 WM001088 SEAL CAP

19 WM001089 GASKET ID=17, OD=26, T=0,8

20 WM001434 CAP

21 WM001955 O-RING T=1.78, ID=29.8

22 WM001423 NUT HEXAGON

23 WM001421 SCREW ADJUSTING

24 WM001382 SPRING D=18.5, L=58,7

25 WM001383 DAMPER

26 WM001961 PLUG 1/8” MPTF L=6.35, HOLE=3.3 (WRENCH 3/16”)

27 WM001078 AIR SEPARATOR

28 WM001424 BUSHING L=31.8mm

29 WM001422 WASHER, PLAIN ID=5, OD=10.5, T=1
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PUMP INTERNAL GEAR
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Pos. Part number Description Note

FUEL METER

WM002376-0001 METER DUPLEX ASS’Y - 001-047915

1 WM00504 COVER CHECK - 001-201943

2 WM003237 O-RING - 001-921075

3 WM003238 O-RING - 001-921076

4 452643 VALVE ASS’Y

452293 VALVE WITH STRAINER - 002-300954

WM002390 PLUG FOR CHECKVALVE

WM003236 O-RING - 001-921074

WM001109 PLUG, D=38.0, L=52.6

5 PIN, VALVE - 001-201987

6 YORKE METER - 001-201948

7 PISTON ASS’Y - 200040

8 SHCS - 001-921053

9 167393 METER DOME - 001-047870

10 C-SPRING - 001-201956

11 WM000502 MAGETIC DISC - 001-301155

12 LEAF SPRING - 001-201947

13 SEAL, V-PACK - 001-300983

14 VALVE - 001-201945

15 RULON BEARING - 001-921039

16 LOCATOR PIN - 001-201944

17

18 METER BODY - 004-047913

19 BEARING - 122552

20 WASHER - 001-921047

21 CRANK ASS’Y - 001-300955

22 RETAINING WASHER - 001-201957

23 RETAINING RING - 001-921072

27 231232 GASKET
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FUEL METER
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Pos. Part number Description Note

PUMP SET SEALING

SUCTION

23 WB000228-0003 Nut, M6

26 WB000629-0001 Screw, hex head, M6x16

27 WB000211-0001 Screw, hexagon socket cap, M6x16

28 WB000658-0001 Washer, plain M5, large ID=5,3 OD=15 T=1,2

29 WB000408-0001 Self tapping screw, torx pan head type C ST4,8x9,5

80 WM002220 Seal screw, hexagon socket CAP M8x20

171 WM003776 Seal, lead

172 WM003343-0001 Sealing wire, steel

174 WB000396-0001 Self tapping screw, poz head type C ST2,9x13

REMOTE

23 WB000228-0003 Nut, M6

26 WB000629-0001 Screw, hex head M6x16

27 WB000211-0001 Screw, hexagon socket cap M6x16

171 WM003776 Seal, lead

172 WM003343-0001 Sealing wire

174 WB000396-0001 Self tapping screw, poz head type C ST2,913

175 WB002236 Seal screw, hexagon socket cap M6x16
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PUMP SET SEALING
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Pos. Part number Description Note

PUMPING SET

1 WM003404 CAP

2 WM004303 PULLEY, Z PROFILE

3 WM001667 KEY, WOODRUFF D=19, T=4.75

4 WB000341-0001 NUT, 5/8" UNF JAM-NUT

5 WM000470 INLET CHECK VALVE

6 WB000213-0001 SCREW, HEX HEAD, M8x30

7 WB000398-0001 NUT M8  HEX FLANGE

8 WB000212-0001 SCREW, HEXAGON SOCKET CAP, M8x20

8 WB000212-0002 SCREW, HEXAGON SOCKET CAP, M8x16

10 WM006700 O-RING T=2,62 Di=11,91

11 WB000408-0001 SELF TAPPING SCREW, TORX, PAN HEAD,

12 WB000658-0001 WASHER DI=5,3 DE=15 SP.1 ZINC.

13 WT001579 TUBE AIR VENTING

15 TLO29277 NOZZLE 1/8" NPT WITH NOLE D=2,5 MM.

16 WM011355 PLUG WITH STRAINER

17 WM001488-0003 MOTOR 3-PHASE 1,1 KW-400V-50HZ 

18 WM009676 BELT Z-PROFILE SPZ 812

19 WM000449 LOWER FLANGE COMPLETE - WM000449

20 WM007880005 FLEXIBLE TUBE L=425 - WM000788-0005

21 WM000436 STRAINER - WM000436

22 WM002209 MAGNET PIN OD=12, L=13 - (WM002209)

23 WM000337 PROPORTIONAL SOLENOID VALVE 0-70 L./m.

24 WM000334 O-RING T= 3,53 ID= 23,4
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PUMPING SET
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Pos. Part number Description Note

TUBES 11-21 VERSION

1 WT001566 TUBE, FUEL DELIVERY FOR Y-COUPLING

2 WT001568 TUBE, FUEL DELIVERY, SIDE B, HOSE 1 OD=28 , 11-21* 90 SIM

3 WT001570 TUBE, FUEL DELIVERY, SIDE A, HOSE 1 OD=28 , 11-21* 90 SIM

4 WM001925 PIN

5 WM004364 O-RING T= 5.15, ID= 21

6 WB000629-0001 SCREW, HEX HEAD, M6X16

7 WT001488 COUPLING, STRAIGHY MALE DOUBLE BUMP - MALE G 3/4” GAS

8 WT001489 WASHER, PLAIN ID= 29.5, OD= 35.5, T= 2

9 WT001487 COUPLING, Y-COUPLING FEMALE D.BUMP - D. BUMP - G 3/4” GAS

10 WT001985 O-RING T= 2.8, ID= 23.47
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TUBES 11-21 VERSION
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Pos. Part number Description Note

TUBES 22-22 VERSION

1 WT001592 TUBE, FUEL DELIVERY SIDE B, HOSE1 22-22 VERSION

2 WT001594 TUBE, FUEL DELIVERY SIDE B, HOSE2 22-22 VERSION

3 WT001596 TUBE, FUEL DELIVERY SIDE A, HOSE1 22-22 VERSION

4 WT001598 TUBE, FUEL DELIVERY SIDE A, HOSE2 22-22 VERSION

5 WM001925 PIN

6 WB000629-0001 SCREW, HEX HEAD, M6X16
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TUBES 22-22 VERSION
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Pos. Part number Description Note

TUBES 33-33 VERSION

1 WT001600 TUBE, FUEL DELIVERY SIDE B, HOSE 1 33-33 VERSION

2 WT001602 TUBE, FUEL DELIVERY SIDE B, HOSE 2 33-33 VERSION

3 WT001606 TUBE, FUEL DELIVERY SIDE A, HOSE 1 33-33 VERSION

4 WT001604 TUBE, FUEL DELIVERY SIDE B, HOSE 3 33-33 VERSION

5 WT001608 TUBE, FUEL DELIVERY SIDE A, HOSE 2 33-33 VERSION

6 WT001610 TUBE, FUEL DELIVERY SIDE A, HOSE 3 33-33 VERSION

7 WM001925 PIN

6 WB000629-0001 SCREW, HEX HEAD, M6X16
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TUBES 33-33 VERSION
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Pos. Part number Description Note

TUBES 33-43 VERSION

1 WT001566 TUBE, FUEL DELIVERY FOR Y-COUPLING

2 WT001612 TUBE, FUEL DELIVERY SIDE B, HOSE 1 33-43 VERSION (OD= 28)

3 WT001614 TUBE, FUEL DELIVERY SIDE B, HOSE 2 33-43 VERSION

4 WT001616 TUBE, FUEL DELIVERY SIDE B, HOSE 3 33-43 VERSION

5 WT001618 TUBE, FUEL DELIVERY SIDE A, HOSE 1 33-43 VERSION (OD= 28)

6 WT1001620 TUBE, FUEL DELIVERY SIDE A, HOSE 2 33-43 VERSION

7 WT1001622 TUBE, FUEL DELIVERY SIDE A, HOSE 3 33-43 VERSION

8 WM001925 PIN

9 WM004364 O-RING T= 5.15, ID= 21

10 WB000629-0001 SCREW, HEX HEAD, M6X16

11 WT001488 COUPLING, STRAIGHT MALE DOUBLE BUMP - MAGE 3/4” GAS 

12 WT001489 WASHER, PLAIN ID= 29.5, OD= 35.5, T= 2

13 WT001487 COUPLING, Y-COUPLING FEMALE D. BUMP - D.BUMP - G 3/4” GAS

14 WT001985 O-RING T= 2.8, ID= 23.47
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TUBES 33-43 VERSION
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Pos. Part number Description Note

TUBES 44-54 VERSION

1 WT0001566 TUBE, FUEL DELIVERY FOR Y-COUPLING

2 WT001626 TUBE, FUEL DELIVERY, SIDE B, HOSE 2 44-44/44-54 VERSION 

3 WT001628 TUBE, FUEL DELIVERY, SIDE B, HOSE 3 44-44/44-54 VERSION 

4 WT001630 TUBE, FUEL DELIVERY ,SIDE B, HOSE 4 44-44/44-54 VERSION 

5 WT001634 TUBE, FUEL DELIVERY, SIDE A, HOSE 2 44-44/44-54 VERSION 

6 WT001636 TUBE, FUEL DELIVERY, SIDE A, HOSE 3 44-44/44-54 VERSION

7 WT001638 TUBE, FUEL DELIVERY, SIDE A, HOSE 4 44-44/44-54 VERSION

8 WT001640 TUBE, FUEL DELIVERY, SIDE B, HOSE 1 44-54 VERSION (OD= 28) 

9 WT001642 TUBE, FUEL DELIVERY, SIDE A, HOSE 1 44-54 VERSION (OD= 28) 

10 WM001925 PIN

11 WM004364 O-RING T= 5.15, ID= 21

12 WB000629-0001 SCREW, HEX HEAD, M6X16

13 WT001488 COUPLING, STRAIGHT MALE DOUBLE BUMP - 

14 WT001489 WASHER, PLAIN ID= 29.5, OD= 35.5, T= 2

15 WT001487 COUPLING, Y-COUPLING FEMALE D. BUMP - D.BUMP - G 3/4” GAS

16 WT001985 O-RING T= 2.8, ID= 23.47
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TUBES 44-54 VERSION
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Pos. Part number Description Note

TUBES 44-44 VERSION

1 WT001624 TUBE, FUEL DELIVERY, SIDE B, HOSE 1 44-44 VERSION 

2 WT001626 TUBE, FUEL DELIVERY, SIDE B, HOSE 2 44-44/44-54 VERSION 

3 WT001628 TUBE, FUEL DELIVERY ,SIDE B, HOSE 3 44-44/44-54 VERSION 

4 WT001630 TUBE, FUEL DELIVERY, SIDE B, HOSE 4 44-44/44-54 VERSION 

5 WT001632 TUBE, FUEL DELIVERY, SIDE A, HOSE 1 44-44 VERSION

6 WT001634 TUBE, FUEL DELIVERY, SIDE A, HOSE 2 44-44/44-54 VERSION

7 WT001636 TUBE, FUEL DELIVERY, SIDE A, HOSE 3 44-44/44-54 VERSION

8 WT001638 TUBE, FUEL DELIVERY, SIDE A, HOSE 4 44-44/44-54 VERSION

9 WM001925 PIN

10 WB000629-0001 SCREW, HEX HEAD, M6X16



TUBES 44-44 VERSION
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Pos. Part number Description Note

HOSE RETRACTOR

3 WT001525 SUPPORT, L-SHAPE FOR COUPLING DOUBLE BUMP

4 WT001527 SUPPORT FOR TUBE CLIP

5 WT001551 TUBE, FUEL DELIVERY, SIDE B OD=22 , FOR HOSE RETRACTOR

5 WT001549 TUBE, FUEL DELIVERY, SIDE B OD= 28, FOR HOSES RETRACTOR

6 WT001584 SUPPORT, BOX SHAPE FOR HOSE RETRACTOR

7 WB000209-0002 SCREW, HEXAGON SOCKET CAP, M4 x 20

8 WB000211-0004 SCREW, HEXAGON SOCKET CAP, M6 x 12

9 WB000212-0001 SCREW, HEXAGON SOCKET CAP, M8 x 20

10 WB000228-0006 NUT, M10 

11 WB000300-0001 TAPTITE SCREW, HEXAGON FLANGE, M6 x 16

12 WB000346-0001 CLIP , FOR 20/22 TUBE, M6 FIXING

12 WB000346-0003 CLIP, FOR 28 TUBE, M6 FIXING

13 WB000687 WASHER, LOCK, M8 ID=8.1, OD=14.1, T=2

14 WB000716 WASHER, LOCK, M6 ID=6.1, OD=11.8, T=1.6

15 WB000717 WASHER, LOCK, M10 ID=10.2, OD=18.1, T=2.2

16 WM001925 PIN 

17 WT001390 COUPLING, STRAIGHT DOUBLE BUMP F/F

18 WT001581 FLANGE FEMALE DOUBLE BUMP

21 WT001965 SCREW, HEXAGON SOCKET CAP, M8 x 16 WHIT FLANGE

23 WT001972 O-RING T=2.62, ID=28.42
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HOSE RETRACTOR
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Pos. Part number Description Note

TWO-WAY COAXIAL RECOVERY HOSE

TLO1367050 TWO-WAY COAXIAL RECOVERY HOSE

WT002032 TWO-WAY COAXIAL RECOVERY HOSE

1 TLN48055 SHAFT WITH VAP. REC. 

2 TLM48057 TWO-WAY DISPENSER

3 TLP48966 COVER

4 TLP48954 FLANGE

5 TLP49008 SPRING BUSH

6 TLP48952 SPACER

7 TLZ48041 GROMMET 35X47X7

8 TLO24417 BALL BEARING 50X65X7 2RS

9 TLP48948 FLANGE

10 FFF140060050 NUT ISO4032 - M6 - 6

11 TLZ24427 O-RING, ANTI-FUEL 56.82X2.62

12 TLO24418 BALL BEARING  15X24X5 2RS

13 FPD05032 PIN 5X32 UNI6873

14 HLE080250110 SCREW M8X25 UNI5933 10.9 UNI3740

15 HLE060600110 SCREW M6X60 UNI5933 10.9 UNI3740

16 FNP030670050 WASHER UNI1751 - A 6

17 TLP48065 FIXING PLATE

18 HCN100350110 SCREW M10X35 UNI5931 8.8 UNI3740

19 TWB000717 WASHER 10,5 UNI1751 C70 UNI3545

20 TLO48981 CASE

21 TLZ48039 GROMMET 45X60X7

22 TLZ49459 ADHESIVE

23 TLP51474 RECOVERY HOSE BAND

24 TLZ51676 “COMPORESSED SPRING” ADHESIVE
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TWO-WAY COAXIAL RECOVERY HOSE
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Pos. Part number Description Note

SINGLE-WAY COAXIAL RECOVERY HOSE

TLO1367150 SINGLE-WAY COAXIAL RECOVERY HOSE

WT002090 SINGLE-WAY COAXIAL RECOVERY HOSE

1 TLN48067 SINGLE-WAY SHAFT

2 TLM48069 DISPENSER

3 TLP48966 COVER

4 TLP48954 FLANGE

5 TLP49008 SPRING BUSH

6 TLP48952 SPACER

7 TLZ48041 GROMMET 35X47X7

8 TLO24417 BALL BEARING  50X65X7 2RS

9 TLP48948 FLANGE

10 FFF140060050 NUT ISO4032 - M6 - 6

11 TLZ24427 O-RING, ANTI-FUEL 56.82X2.62

12 TLO24418 BALL BEARING 50X65X7 2RS

13 FPD05032 PIN 5X32 UNI6873

14 HLE080250110 SCREW M8X25 UNI5933 10.9 UNI3740

15 HLE060600110 SCREW M6X60 UNI5933 10.9 UNI3740

16 FNP030670050 WASHER UNI1751 - A 6

17 TLP48065 FIXING PLATE

18 HCN100350110 SCREW M10X35 UNI5931 8.8 UNI3740

19 TWB000717 WASHER 10,5 UNI1751 C70 UNI3545

20 TLO48981 CASE

21 TLZ49459 ADHESIVE

22 TLP51474 RECOVERY HOSE BAND

23 TLZ51676 “COMPRESSED SPRING” ADHESIVE

24 TLZ46007 GASKET
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SINGLE-WAY COAXIAL RECOVERY HOSE
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Pos. Part number Description Note

VAPOURS RECOVERY

1 WM002041 COUPLING STRAIGHT MALE G 3/8 D= 10

2 WT001702 TUBE VAPOUR SIDE A HOSE RETRACTOR

3 WT001701 TUBE VAPOUR SIDE B HOSE RETRACTOR

4 WB000698 COUPLING T EQUAL DN 10

5 WB000695 COUPLING 90 DEGREE DN10 EQUAL 

6 WM010665 PLUG FOR 10MM DIAMETER TUBING

7 WT001703 TUBE VAPOUR CONNECTION HOSE RETRACTOR

8 WT001704 TUBE VAPOUR SIDE A INLET VRS PUMP

9 WT001705 TUBE VAPOUR SIDE B INLET VRS PUMP

10 TLV56309 VRS FILTER SUPPORT

11 TLV56308 FILTER CONNECTION 1/2" GAS

12 TLR56310 VRS FILTER 

13 KHA026602601 O-RING ID= 26,64X2,62

14 KHA022002601 O-RING ID= 22X2,62

15 TLZ56690 VRS STICKERS "FILTERS"

16 TLV53062 NUT, FOR TUBE OD= 12

17 TLV53061 RING, FOR TUBE OD= 12

18 WM006700 O-RING ID= 11,91X2,62

19 WB000212-0002 SCREW HEXAGON SOCKET CAP, M8X16

20 WB000687 WASHER LOCK M8

21 WT001661 SUPPORT VRS PUMPS

22 WB000211-0001 SCREW HEXAGON SOCKET CAP, M6X16

23 WB000716 WASHER LOCK M6

24 WT001698 TUBE VAPOUR SIDE A OUTLET VRS PUMP

25 WT001699 TUBE VAPOUR SIDE B OUTLET VRS PUMP

26 TLO1428400 CHECK VALVE ASSY

27 WT001700 TUBE FLEXIBLE M-M 15-1/2"

28 TLO1477700 ATEX PUMP RECOVERY VAPOUR 
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VAPOURS RECOVERY
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Pos. Part number Description Note

PUMP FOR VAPOUR RECOVERY SYSTEM NFB - ATEX

TLO1477700 PUMP FOR VAPOUR RECOVERY SYSTEM, NFB ATEX

1 TLO59757 COMPLETE MOTOR NFB ATEX

2 TLR59056 PLATE HOLE

3 TLR59055 STATOR RING

4 TLZ59754 O-RING

5 TLR59054 ROTOR

6 TLO57998  ROLLEY

7 TLO59758 LAMPS PLATE SUPPORT ASSY 

8 TLR59068 FLAME STOPPING FILTER 

9 TLV59731 FLAME STOPPING FILTER SUPPORT 

10 TLZ28275 GASKET

11 TLO28067 BEARING

12 TLS59735 TRIGGER LEVEL

13 TLR59544 SHAFT

14 TLO59064 STATOR

15 TLS59740 COVER
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PUMP FOR VAPOUR RECOVERY SYSTEM NFB - ATEX
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Pos. Part number Description Note

DELIVERY NOZZLE HOLDER

1 TLO29033 NOZZLE HOLDER: OPERATION W/O FLIPPER

2 WB00703-0001 SCREW TYPE WN 14 11 KA 40 X 8

3 WB000391 CLIP

4 WM001649-0002 SWITCH SECATEC 3-WIRE NORMALLY OPEN-CLOSE
74



DELIVERY NOZZLE HOLDER
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Pos. Part number Description Note

HOSE AND DELIVERYS NOZZLES 

1 WM002078-0006 HOSE-16 M-F G1-BLACK -4500MM 

1 WM002095-0004 HOSE, VAP. REC. -BLACK - 4500MM

1 WM002081-0006 HOSE-21 M-F G1-BLACK-4500MM

2 WM014635 NIPPLE REWIND SIDE (NO VR)

3 WM002068 BREAK-AWAY

3 WM009013 BREAK-AWAY AND SWIVEL 90 SIM FOR ZVA 25

3 WM013907-0001 BREAK-AWAY AND SWIVEL

4 WM002016-0051 NOZZLE 19 MM, 8D, OPENING ID=21/OD=25 BLU

4 WM002016-0052 NOZZLE 19 MM, 8D, OPENING ID=21/OD=25 YELLOW

4 WM002123-0011 NOZZLE VR, 8D, OPENING OD=21, WHITE

4 WM002016-0037 NOZZLE 19 MM, 8D, OPENING ID= 21/OD= 25 BLACK

4 WM002123-0009 NOZZLE VR, 8D, OPENING OD=21, GREEN

4 WM002128 NOZZLE ZVA 25, 8D, BLACK

5 WM002337-0004 COVER, MOULDED VR, BLUE FOR ZVA25

6 WT002071-0001 HALF-RUBNER BUMPER FOR HOSE DIA. 26

6 WT002071-0002 HALF-RUBNER BUMPER FOR HOSE DIA. 30

7 WB000210-0005 SCREW M5X18 UNI5930 8.8 UNI3740

8 WB000228-0007 NUT ISO4032 M5-6
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HOSE AND DELIVERYS NOZZLES 
77



Pos. Part number Description Note

CPU-ISB

1 WM001908-0001 CPU BOARD EU FULL

2 WM002450 INTRISIC SAFE BARRIER

3 WM010964 POP RIVET GROUND TERMINAL 

4 WT001480 SUPPORT, U-SHAPE IGEMAND ISB

5 WB000229-0002 LOCK NUT, M4

6 WB000228-0003 NUT, M6

7 WB000233-0002 WASHER, LOCK, M4 ID= 4,3, OD= 8, T= 0,5

8 WB000232-0002 WASHER, PLAIN, M4 ID= 4,3 OD= 9, T= 0,8

9 WB000232-0003 WASHER, PLAIN, M6 ID= 6,4 OD= 12, T= 1,6

10 WB000291-0001 SPACER ID= 4,3, OD= 8, L= 10

11 WT002091 KIT CONNECTION LOW LEVEL

12 WT000398-0001 POP RIVET , DOME HEAD, 4,0 DIAMETER, CLOSED END

13 WT000723 SUPPORT, L-SHAPE FOR PULSER CABLE

14 WB000716 WASHER, LOCK, M6 ID= 61, OD= 11,8, T= 1.6

15 WM010953 RAIL TS35X75,5, L= 58

16 WB000209-0002 SCREW, HEXAGON SOCKET CAP, M4X20

17 WT002130 POWER SUPPLY VRS

18 WT002131 BOARD DIGITAL VRS SINGLE

18 WT002132 BOARD DIGITAL VRS SINGLE

19 TSO66026 VAPOUR RECOVERY INTERFACE

20 TLO29452 VAPOUR RECOVERY PULSE CABLE
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CPU-ISB
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Pos. Part number Description Note

POWER SUPPLY AND LAMP

1 WM000671 HOLDER, FUSE 5X20mm

2 WM006980 RELAY SOCKET 

3 WM010964 POP RIVET GROUND TERMINAL

4 WT001482 SUPPORT, U-SHAPE POWER SUPPLY AND LAMP

5 WM000418 MAINS FILTER

6 WM000683 SWITCH, ON-OFF

7 WM000686 LAMP

8 WM000689 HOLDER, LAMP

9 WB000229-0002 LOCK NUT, M4

10 WM000415 POWER SUPPLY 100W

11 WT002094 CONNECTION POWER SUPPLY MOTOR

12 WE000572 RAIL TS35X7,5, L= 115

13 WT000398-0001 POP RIVET, DOME HEAD, 4,0 DIAMETER, CLOSED END

14 WM006979 RELAY
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POWER SUPPLY AND LAMP
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Pos. Part number Description Note

STICKERS

WM014220 STICKER * AGIP * (DOG)

WM013919 STICKER 5 EURO - RED

WM014086 STICKER 20 EURO - RED

WM014092 FULL STICKER - DPC

WM014088 STICKER DELETE

WM003674 INSTRUCTION LABEL

WM003673 INSTRUCTION LABEL ITALIAN

WM013924 ADHESIVE  DEL. NOZZLE *GASOIL* DPY-X AGIP

WM013930 ADHESIVE LABEL DEL. NOZZLE *BLUDIESEL* DYX AGIP

WM013927 ADHES.LABEL,UNLEADED DEL.N.H.DPX-X AGIP

WM013929 ADHES, LABEL DEL. NOZZLE *BLU SUPER*DPY-X AGIP

WM007797 STICKER FOR HAZARDUS AREA

WM014106 GRADE STICKER RAL 7021, GASOIL, 52x30, (UPD)

WM014107 GRADE STICKER RAL 7021, SENZA PB, 52x30, (UPD)

WM014108 GRADE STICKER RAL 7021, BLUSUPER, 52x30, (UPD)

WM014109 GRADE STICKER RAL 7021, BLUDIESEL, 52x30, (UPD)
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